
 
 
 

Environmental and Social Impact Assessment 

 
 
 
 
 
 
Project Number: 44951 
October 2014 
 
 
 
 

BAN: Bibiyana II Gas Power Project 
 

 

 

 

 

 

 

 

Prepared by Bangladesh Centre for Advanced Studies and ENVIRON UK Limited for Summit 

Bibiyana II Power Company Limited 

 

 
 
 

This is an updated version of the draft originally posted July 2014 available on 

http://www.adb.org/projects/44951-014/documents. 

 

The environmental impact assessment is a document of the borrower. The views expressed 

herein do not necessarily represent those of ADB's Board of Directors, Management, or staff, 

and may be preliminary in nature. Your attention is directed to the “Terms of Use” section of this 
[...]
• Tests for Water and Steam Cycle: 
- Samples will be taken from different plants of the system and tested to control the 

water and steam circulating system. Continuous and periodic sampling will be 
performed and tested in the laboratory. Samples in the cooling chamber must be 
kept in a building near the laboratory. 

• Chemical Dosimeters System: 
- The main function of the chemical dosimeters system is to maintain the power 

station’s water chemistry mode to standard levels. 
- The project will use chemicals that are economical, and safe. Fully automatic 

measuring system will be used to monitor levels. 

• Treatment and Discharge of Wastewater: 
- The plant will have an Effluent Treatment Plant (ETP) to treat wastewater 

generated from plant activities and a separate Sewerage Treatment plant. 
 
3.2.9 Generators and Systems for Power Output 

 
The project will be based on one gas turbine generator and one steam turbine generator. Each 
gas turbine will have an approximate capacity of 222 MW and steam turbine will have a 
capacity of approximately 119 MW. 
 
Each generator will have an air-conditioning system and an air-water cooling system. 
 
3.2.10 Control of Gas Turbine Generators, Steam Turbine Generators and Electrical 

System 

 
The control of gas and steam turbine generators and plant electrical systems will be 
performed by the automation system of the plant via its digital control system (DCS), i.e., the 
man-machine interface will be through the monitors and keyboards of the DCS in the control 



 

43 

room of the plant. Each of the transmission line switchgears will have separate control 
systems with monitors in the control room. These control systems will be linked to the DCS 
for information exchange. 
 
The daily control of the electrical system during normal operation primarily comprises 
generator plant operations such as synchronizing and adjusting the reactive output and voltage. 
 

3.3 Technological Specification 
 

The proposed SBIIPCL Power Plant will consist of CCGT plant with a gross capacity of 
341MW power generation. The plant will run on natural gas from the Bibiyana gas field 
situated approximately 6.5 km to the west the Project Site at Karimganj (refer to Section 3.6 
for details regarding the gas pipeline). Several configuration options are available to achieve 
an output of 341 MW. The option preferred by SBIIPCL is: 
 

Stack Height:  ............................................................................................................... 60 meters 
Effective Stack Height:  ............................................................................................... 60 meters 
Stack diameter  ............................................................................................................... 3 meters 
Exit gas velocity:  ..................................................................................... not less than 15 m/sec. 
Fuel consumption per unit power production  ................................................... 4021 BTU/kWh 
Mass of pollutant emission per unit power production:  ......................................... 0.697 g/kWh 
Mass of pollutant emission per unit time:  ............................................................. 87 g/sec NOx 
Emission control system used if any:  ..........................................  Low NOx burners (<25 ppm) 

 
Main cooling system will be closed and a cooling tower will be used to cool the water. Blow 
down water from the cooling tower will be sent to a basin to cool down further before 
discharging into the Kushiyara River at its average ambient temperature. 
 

As detailed in Chapter 1, the SBIIPCL Power Plant will play a significant role in addressing 
the present shortfalls in electricity requirements in Bangladesh. The extent of load shedding 
has reached such a stage that build-up of additional capacity has become a matter of urgent 
necessity. 

 
3.4 Basis of Operation 
 

The CCGT process is recognized as being the most environmentally benign system of power 
generation from fossil fuels. Such a system utilizes the following process. 
 

Step 1: Air is drawn into a compressor and, thereafter, is fed to a gas turbine. 
 

Step 2: The compressed air is mixed with natural gas (fossil fuel) in the combustion 
chamber and subjected to ignition. 

 

Step 3:  The hot gas produced is passed through a gas turbine and, as it expands, causes the 
turbine to rotate at high speed. 

 

Step 4: The rotating turbine is coupled to an electrical Generator, which as it spins produces 
electricity. 

 

Step 5: The hot gases from the gas turbine are directed to a HRSG where high pressure 
steam is produced. 

 



 

44 

Step 6: The high pressure steam is passed through a steam turbine and as it expands causes 
the turbine to rotate at high speed. 

 

Step 7: The rotating turbine is again coupled to an electrical generator which, as it spins, 
produces electricity. 

 

Step 8: The spent steam is condensed to water in a condenser at the end of the turbine and 
recycled to the HRSG. 

 

Step 9: The waste gases from the HRSG are discharged through a chimney in to the air. 
 

Step 10: The electricity generated is fed to an electrical transformers where the voltage is 
adjusted to allow the transmission to the national grid. 

 
 

 
 
 
 
 



 

45 

Figure 3.4: A typical flow diagram for a CGGT for SBIIPCL Power Plant 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 



 

46 

Figure 3.5: Water balance for the SBIIPCL Power Plant 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 



 

47 

Figure 3.6: Heat Balance for the SBIIPCL Power Plant 

 



 

48 

3.5 Water Supply System 
 

The total water requirement of the SBPCLII Power Plant will be met from the nearby 
Kushiyara River. Water will be used in two phases, initially during Construction Phase and 
then during Operation phase.  
 
3.5.1 Water Use: Construction Phase 
 

During the construction phase two major water uses will include use of water for the civil 
construction of the SBIIPCL Power Plant and water use by construction workers (‘Potable 
water’). In addition, wastewater streams will be generated by contractor’s and construction 
workers. 
The total anticipated water use during the construction phase is 80 m3/day. Water will be 
pumped from the Kushiyara River and a deep tube well will be installed in the area and then 
treated to potable standards. During the survey it was found that there were no significant 
adverse impact due to the tube well except for the water flow decreasing during the dry 
period when the water table goes down.  This is a general phenomena in Bangladesh as a 
whole. This rectifies itself as the recharge resumes in the wet season. The sanitary wastewater 
will be drained into temporary septic tanks and then retained in sumps for later uses such as 
spraying over the construction area and other vacant areas of the project area to suppress dust, 
without discharging effluent to the outside. 
 

Storm water will be drained to a sump to let the sediments settle and then clear water from 
the sump will be separated for various uses in the construction area activities but not as 
potable water. 
 
3.5.2 Water Use: Operational Phase: 
 

The SBIIPCL Power Plant will operate a closed-loop cooling water system. A volume of 
26,238m3\hr will be pumped from the adjacent Kushiyara River once during start-up for use 
for the period of in the cooling system unit. During operation there will be a need, due to 
evaporation losses, for replenishment of cooling water (‘make-up’ water) which will be 
abstracted from the Kushiyara River at a rate not exceeding 383 m3/hr.  

 
3.5.3 Water Use: Other 
 

During operation there is requirement of steam water closed loop cycle of demineralized 
water which will be produced from demineralized water system stored in a separate 
demineralized tank of size 2  1000 m3 in each unit. 
 

Service water, firefighting water, potable drinking water etc. are to be obtained from the 
Kushiyara River for required treatment. Treatment procedures are outlined separately in this 
report. 
 

Therefore total water use can be summarized as follows: 
 

• General cooling water (make-up water) and demineralized water for HRSG, 
ventilation, and air conditioning system. 

 

• Potable water for the staff for drinking and kitchen use purpose, for shower, basin and 
sink use including other use by staff. 

 



 

49 

• Service water for battery limit cleaning, washing filters for ventilation system and 
other equipment. This service water may be hot in nature. 

 
During the operational phase the source of all water will be the Kushiyara River pumped 
through the cooling water intake system which will be treated as per specification and then 
will be used for various purposes as mentioned above.  
The water from the Kushiyara River will be pumped to the Project Site through a pumping 
station located approximately 15 m from the river bank, no barrage will be built.  
In addition to the closed-loop cooling water system, demineralized water will also be required 
for use in the Heat Recovery Steam Generator (HRSG), as well as service water, fire fighting 
water and potable drinking water. The total water requirement for various uses during the 
operational phase will be 10, 738 m3 per day.    
 
3.5.4 Water Treatment 
 

Different water treatment procedures will be adopted, according to the end-use/purpose, and 
water will be stored in different tanks. The system will have a separate network with a 
separate monitoring system. 
 
3.5.4.1 Demineralized Water for HRSG 
 

Water for use in the HRSG will be treated in the on-site water treatment plant to achieve a 
high purity. The water treatment process will consist of activated carbon filter, cation, anion 
and mixed bed ion exchanger including a degasser tower in between cation and anion 
exchangers. Regeneration of the ion exchange resins will utilize Hydrochloric (HCl) 
/sulphuric acid (H2SO4) and caustic soda (NaOH). The HRSG feedwater must be de-aerated 
(removal of oxygen) and pH controlled to prevent corrosion. It will be dosed with ammonia 
(NH3), caustic (NaOH) or Phosphate (Na3PO4). In addition, oxygen scavenging chemical, 
dilute hydrazine (H2N-NH2) may be required during commissioning to achieve the required 
water quality. 
 

To obtain the demineralised water for the HRSG, primary treatment of river water is 
alsorequired where water will be drawn from Kushiyara River into the clarification system 
shownin the flow sheet below. During primary settling and aeration, lime, 
aluminumchloride/aluminium sulphate are used as primary coagulant and polyacralide is used 
as aide coagulant. Total clarified water volume will be 10,738 m3/day. From this clarified 
water 383 m3/hr will be utilized for replenishment of cooling water. The sequence of 
treatment is shown below (Figure 3.7). 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

50 

 
Figure 3.7: Flow Chart for Demineralized Water 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
         
          

           
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
            
          
 
 
 
 
           
  
 

Gravity Filter 

 
Potable Water 

Tank 

Pressure Sand 
Filter 

Cation 
Exchangers 

BegasseTowers 

Anion 
Exchangers 

Mixed bed Ion 
Exchangers 

DM Water Tank 

Chemical Water 
Tank 

Source
KushiyaraRiver

Raw Water Pumps 

Tube Mixers 

Lamella Clarifiers 

Service/Feri 
Water Tank 

Activated 
Carbon Filter 

First Stage Clear 
Water Pump 

HRGS 

Primary Treatment 



 

51 

 
The demineralized water storage tank will then be the main source of water wherever used 
during operation of the SBIIPCL Power Plant. The storage capacity of each tank will be 2 
1000 m3.  The following components for the water treatment plant will be required: 
 

� Raw water Pumps: Five raw water pumps will be installed to pump the total 
required water from the Kushiyara River. Two of the pumps will run at a time 
with the remaining pumps on standby. 

 

� Tube Mixers: The raw water will be drawn to Tube Mixers where suspended 
solids will be separated out. The clear water will then enter the Lamela clarifier. 

 

� Clarifier: Lamella Clarifier will be used in the system. Raw water from Kushiyara 
River will be pumped into the clarification system after primary settling and 
aeration. Before entering the clarifier tank, treatment chemicals such as lime, 
alum, and coagulant aid will be added to the water, as necessary, to aid filtration 
of the suspensions and partially reduce water hardness. 

 

Several chemicals will be used in the clarification system. Its handling, storage 
procedure, degree of toxicity etc. are covered in safety procedures in the ESMMP 
mitigation chapter. 

 

1.  Lime: A lime solution may be added to partially reduce the hardness of raw 
water. Lime reacts with the dissolved calcium and magnesium carbonates 
and forms insoluble calcium carbonates and magnesium hydroxide that 
precipitates from the water. These are removed as sludge along with other 
solids. 

 

2.  Aluminium chloride: Basic aluminium chloride will be used in coagulant 
tank to quicken the precipitation of suspended solids in water. 

 

3.  Coagulant Aid: It is an organic polymer to be added as an aid to aluminium 
chloride to accelerate filtration of the suspensions which otherwise will not 
precipitate. 

 

Any sludge generated by the clarification and filtration process will mainly 
contain suspended solids settled in the lamella clarifier; the precipitated sludge is 
non-hazardous. 

 

� Service / Fire water tanks: Water available after the clarifier is suitable for Power 
station maintenance and different service and Fire Fighting systems. Therefore a 
tank with a capacity of 4,000 m3 /unit will hold the required water for service and 
firefighting purposes. 

 

� Gravity Filter: Some amount of water from the Clarifier is taken to gravity filter 
to treat further in order to make it suitable as drinking water. This water is made 
bacteria free by applying sodium hypochlorite / liquid chlorine and then becomes 
suitable for drinking. 

 

� Demineralization plant: A demineralized water storage tank and a distribution 
system will be installed as a part of the Water Treatment System. Resin 
exchangers incorporated will produce water quality of following specification: 

 

• Conductivity : < 0.5 micro S/cm at 20°C; 



 

52 

• Total dissolved solids : <0.5 mg/l (including silica); and 

• Total silica : <0.05 mg/l as SiO2. 
 

The demineralization plant will consist of two lines. One line will remain in 
operation while another will be under regeneration for the next operation. 
 

The demineralization plant will use both diluted hydrochloric acid and sodium 
hydroxide solution for the regeneration of ion exchanger resin. Hydrochloric acid 
will be delivered at 35% strength while sodium hydroxide will be delivered in 
liquid form at 46% strength. 

 

Chemical storage tanks will be situated within a secondary containment area 
capable of containing and spillage during usage. 
 

Sulphuric/Hydrochloric Acid will be used to regenerate the cation–exchange resin 
employed in removal of cations from the water. Acid restores the active anionic 
sites of the exhausted resin by replacing the hydrogen ion for calcium, magnesium 
and sodium ions absorbed in the resin during the ion exchange process. These 
metal ions are removed with the regeneration waste in the form of their respective 
soluble sulphates/chlorides. Any surplus acid leaving with regeneration wastes will 
be neutralized by adding the equivalent amount of Alkali in the neutralization basin 
of the wastewater. 
 

Caustic soda will be used to regenerate the exhausted anion exchange resins 
employed in removal of anions from water. The soluble sodium salt reaction 
products will be removed with the regeneration waste. Any excess alkali leaving 
the system will be neutralized in the waste treatment plant by adding the equivalent 
amount of acid. 

 
Table 3.5: Water Quality Requirements 

 

Purpose Water type Water quality 

Cooling Water River water (Kushiyara) Free from floating object, low hardness and salinity 

Make up water Demineralized water Total dissolved solids <0.5 mg/l; total silica <0.5 mg/l as 
SiO2;  

Conductivity :<0.5microS/cm at 20 deg. C 

 
3.5.4.2 Wastewater Treatment Facilities 
 

The SBIIPCL Power Plant will operate a single effluent treatment plant where effluent from 
the following sources will be treated: 
 

�  Effluent contaminated with chemicals from chemical storage area and laboratory; 
�  Regeneration waste from the demineralization Plant; 
�  Cleaning wastewater containing grease and oil from the power house, transformer 

area, and workshop and maintenance house; 
�  Sanitary wastewater from the office building; and 
�  HRSG Blow down. 

 

Cleaning waste from the HRSG will be collected in the special wastewater pond for 
preliminary treatment and will then be directed to the chemical wastewater pond located 
within the SPBCL II Power Plant. 
 



 

53 

Wastewater containing oil and grease will be collected in an oily wastewater pond and then 
passed through a Corrugated Plate Interceptor (CPI) to skim the oil from the wastewater. The 
oil free wastewater will be transferred to the chemical wastewater pond and the skimmed oil 
will be stored for disposal. The CPI oil separator functions on the principle of differences of 
specific gravity of oil and water. 
 

The wastewater from the chemical wastewater pond will be pumped to a pH adjustment tank 
for neutralization either by acid or by alkali depending on pH. A coagulant will be added to a 
coagulation tank to aid settlement of the suspended particles in the wastewater. The 
wastewater will then be directed to a sedimentation basin where the sludge will gradually 
settle to the bottom of the tank to be collected by a rotating scrapper. The sludge collected 
from the bottom of the sedimentation basin will be mixed with a polymer for further 
thickening and the concentrated sludge will be dewatered with a belt filter press. It will be 
collected in a hopper for disposal after drying. The wastewater from belt filter press is sent 
back to the chemical wastewater pond. The treatment process shown in Figure 3.8 will be 
followed at the Project Site. 
 
Figure 3.8: Diagram of wastewater treatment plant 

 
Diagram of wastewater treatment plant 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
The treated clear effluent passing over the sedimentation basin will be held in an effluent tank 
and then discharged in to the Kushiyara River. The effluent treatment system is designed to 
ensure compliance with the following parameters: 

 
Table 3.6: Effluent Quality Parameters 

 

Parameter 

(all mg/L, except pH and Temperature) 

SBIIPCL 

Effluent Quality 

IFC Guidelines* 

pH 6-9 6-9 

TSS 50 50 

Oil & grease 10 10 

Total residual Chlorine 0.2 0.2 

Chromium-Total 0.5 0.5 

Copper 0.5 0.5 

Untreated Effluent 

Initial Treatment

Equalization Tank

Coagulation Tank 

Sedimentation Basin 

Clear Effluent Tank 

PH Adjustment 

Alum & other 

coagulant dosing  



 

54 

Parameter 

(all mg/L, except pH and Temperature) 

SBIIPCL 

Effluent Quality 

IFC Guidelines* 

Iron 1.0 1.0 

Zinc 1.0 1.0 

Lead 0.5 0.5 

Cadmium 0.1 0.1 

Mercury 0.005 0.005 

Arsenic 0.5 0.5 

Temperature (relative to river temp.) 3C 3C 

* IFC EHS Guidelines for Thermal Power Plants 

 

Notes: 

 

Effluent guidelines to be applicable to relevant wastewater stream e.g. from boiler acid washing, regeneration of 
demineralizes and condensate polishers, oil separated water, site drainages and cooling water; Parameters are shown 
below. 

 
Wastewater Disposal System 
 

An on-site effluent disposal system will be installed to effectively treat and dispose of project 
effluents. Ultimately all effluents like wastewater treatment system (WTS) effluent, HRSG 
blow down, treated sewerage, oily drains, and chemical spillage will be discharged after 
treatment in the wastewater treatment plant. 
 

Boiler Blowdown 
 

Water used in the HRSG will be supplied from the Kushiyara River via the demineralization 
system installed at the plant premises. Prior to use all water impurities will be removed in the 
demineralization plant. To maintain steam quality, spent water in the HRSG will be blown 
down and discharged with the wastewater. It is anticipated that approximately 40 -50 MT/day 
of boiler blown down will be produced to maintain efficient operational levels. The 
temperature of boiler blow down is expected to be within the range of 75-80 deg. C.  The 
blow down will then be transferred to the neutralization tank where it will be mixed with 
regeneration waste from the demineralization system.  Finally, the blow down water will be 
transferred to the holding effluent tank where it will be cooled to the ambient temperature of 
the Kushiyara River before being discharged.    
 

Chemicals used in the treatment of boiler water are described below. 
 

1.  Hydrazine: (N2H4 or H2N-NH2): Both diluted and concentrated hydrazine will be 
utilized for treatment of boiler water. It is anticipated that approximately 1.6 kg /day 
will be required for plant operation; 

 

2.  Diluted Hydrazine : diluted Hydrazine (containing as 1% N2H4(H2O2) will be applied 
at the outlet of the condensate pump (CP) to remove the dissolved oxygen in the 
condensate and control the pH of the feed water during the normal operation of the 
power station. Hydrazine reacts with the dissolved Oxygen O2 to form water and 
nitrogen. Complete de-oxygenation is required to minimize corrosion caused by high 
temperature and pressure in the boiler; 

 

3.  Concentrated Hydrazine containing 38% as N2H4, H2O will be applied at the outlet of 
the CP and the make-up line to remove the dissolved oxygen in the condensate during 
start up from a vacuum break condition and after a long period of shut down; 

 



 

55 

4.  Ammonia: Ammonia water (2% as NH4OH) will be applied at the outlet of the CP to 
control the pH of the boiler feed water during start-up of the plant. During normal 
operation, part of the injected Hydrazine turns into ammonia, and therefore no 
additional ammonia injection is required to control the pH. An estimated 25.6 kg/day 
of ammonia will be required during normal operation; and 

 

5.  Sodium phosphate (Na3PO4): trisodium phosphates (1% as phosphate) will be applied 
at the inlet of the High Pressure, Intermediate Pressure, and Low Pressure (LP) drums 
of the boiler to control the pH of water and to remove hardness. The phosphate 
precipitates whatever small amount of calcium ions reach the boiler water through the 
treatment system or leakage from the condenser. It is anticipated that 6.7 kg/day of 
sodium phosphate will be required for the normal operation of the SBIIPCL Power 
Plant. 

 
Blow down water from the cooling tower will be sent to a basin to cool down further before 
discharging into the Kushiyara River.   
 

Potable Drinking Water 
 

Approximately 24 m3/hr of potable water is required for the SBIIPCL Power Plant. The 
potable water will be drawn from the Kushiyara River during the operational phase of the 
Proposed Development along with the water for treatment for other use in the SBIIPCL 
Power Plant. Initially river water will go through primary treatment and then after gravity 
filter it will be made bacteria free and held in a tank denoted as potable water tanks. From 
this tank through supply equipment will be sent to different plant area through separate 
network for human consumption. 
 

Recommended dose of Sodium hypochlorite / liquid chlorine solution will be fed after the 
Gravity filter and before the Potable water tank. 
 

Flow chart of the Potable water system treatment system is shown in Figure 3.9. 
 
 
Figure 3.9: Potable Drinking Water Flow Diagram 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Raw Water Pumps 

Tube Mixers 

Lamella Clarifiers 

Service/Fire Water Tanks

Gravity Filter 

Potable Water Tank 

Supply equipment 

User 

Kushiyara River 



 

56 

The sewerage water discharged from toilets will be directed to a sewerage water pump well 
by gravity and then pumped to the sewerage water station for treatment. The Capacity of such 
unit will be 30 m3/hr. The sewage will be treated separately to the industrial wastewater. 
Domestic sewerage may comprise approximately 10 m3. The sewage will be screened and 
taken to a sewage conditioning tank after which it will be taken to preliminary sedimentation 
tank. On conclusion of sedimentation, the sewage will be transferred to a biological aeration 
plant. 
 
Before discharging to the Kushiyara River the sewage will be counter flashed in a water pool; 
the BOD content of the effluent will be <50mg/l.  Figure 3.10 shows a schematic of the 
Sewerage Drainage System.  
 
Figure 3.10: Sewage Disposal System 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Description of Hazardous Waste Management 
 

Although different type of paints and thinners can potentially be hazardous if not handled 
properly, there will be insignificant generation of hazardous waste during the construction 
phase.  
 

During operational phase the fuel itself can be hazardous if gas pipe lines are not maintained 
properly. Transportation of different chemicals should be made in appropriate anti-corrosion 
materials in accordance with the chemical properties of the solutions. Proper loading and 
unloading facilities shall be built for handling and storage of chemicals. Measures such as 
vacuum extraction pump transfer or gravity flow transfer shall be used for loading and 
unloading of concentrated acid and caustic solution.  During the operational phase there will 
be generation of oily water which will be removed in the ETP by emulsifying the liquid 
waste. The separated oil will be collected by a dedicated contractor. 
 

PreSedimentationTank  

Bio-aeration Filter 

Purified Waste Water Pit

Sewage Water 

Grid Trash 

Waste Water Storage basin 
for pre-aeration  

Re Use 

Sewage



 

57 

A steel fuel storage tank having a capacity of 1,000-liters has been built within the Project 
Site for storing diesel to operate the temporary diesel generator which is required during the 
construction phase. 
 

List of Chemicals to be used in water treatment system 
 

The following chemicals are used in the water treatment system: 
� In the chemical wastewater treatment system, hydrochloric acid and sodium 

hydroxide is used in the pH adjustment tanks, and liquid basic aluminium chloride 
is used as a coagulant in coagulation tanks; 

� In sewage water treatment system, sodium hypochlorite is used as disinfection for 
the waste water after treated; 

� In sludge dewatering process, liquid Polyacrylamide is used as a coagulant aid 
sludge dewatering Dehydrating agent; 

� Diluted hydrochloric acid and sodium hydroxide solution are used for the 
regeneration of ion exchanger resin; 

� Outsourced product sodium hypochlorite solution is used for chlorination of 
cooling water; 

� Sulphuric acid and scale inhibitor are used in the cooling water Treatment System; 
� Ammonia is fed to the condensate pump discharge header to maintain high pH 

levels of the feed water; 
� Hydrazine is fed to the suction of feed water pumps and suction header of closed 

loop pumps to maintain and minimize dissolved oxygen rate less than limitation 
level for the protection of the system from corrosion; and 

� Phosphate is fed into the boiler drums for removal of hardness through the blow 
down process and to inhibit corrosion. 

 

3.6 The Gas Pipeline 
 

As per the gas supply agreements (refer to Section 1.1.4), natural gas for the SBIIPCL Power 
Plant will be supplied from the nearby Bibiyana gas field at Karimganj, which is operated by 
JGFC. The gas will be transmitted through a 20 inch high-pressure pipeline, approximately 
8.8 km in length. The Right of Way (ROW) for the pipeline was determined by JGFC and is 
shown in Map 3.6 below. 
 
 

The proposed pipeline stretches from the gas-field at Karimganj up to the connecting point of 
the proposed SBIIPCL Power Plant. The pipeline will predominantly pass through agricultural 
land. It will also pass through seasonal beels where boro rice cultivation is practiced.  
The proposed 8.8 km natural gas pipeline will pass through Mouzas Tajabad (Union: Sadipur, 
Upazilla: Balaganj, District: Sylhet), Karimpur and Uttar Chandpur (Union: Inathganj, 
Upazilla: Nabiganj, District: Habiganj); Boaljor, Royghar Bade, Karkhana and Royghar 
(Union: Digalbak, Upazilla: Nabiganj, District: Habiganj); and Chaitanyapur. Mangalapur, 
Uttar Umarpur, Bata, Ajalpur and Pitua (Union: Aushkandi, Upazilla: Nabiganj, District: 
Habiganj). 
The type of land use within a AoI of the proposed gas pipeline route is detailed in Table 3.7. 
 
Table 3.7: Land Use within the 2.5 km AoI of proposed gas pipeline route 
 

Sl. No. Type Area in km2 

1 Cultivable Land 3.53 

2 Boro/Seasonal Beel 0.62 



 

58 

3 Settlement 0.38 

4 Waterbody 0.05 

5 Gas Field 0.02 

 

Whilst the route for the pipeline was determined by JGFC, it is understood that key 
considerations included minimal disruption to homesteads and water bodies. Inevitably there 
will be some disruption to agricultural land and the potential impacts are considered further in 
Section 6.2 of this report. 
 
3.6.1 Technological Specification 
 

As stated above the gas pipeline will comprise a 20 inch pipeline to be operated at a 
maximum pressure of 1440 psig. The pipeline will be constructed on a strip of land of 8 m 
width (i.e. 4 m either side of the pipeline) and the land will be identified and marked as 
required by the National Gas Safety Rules, 1991, as amended up to 2003. In addition to the 8 
m width, an additional 15 m width (i.e. 7.5 m either side of the pipeline) will be provided for 
construction and laydown. Whilst the Bibiyana gas field is located approximately 6.5 km to 
the west of the Project Site, the total length of the pipeline will be 8.8 km in order to 
minimize disruption to homesteads and water bodies. A detailed map of the proposed pipeline 
route, provided by JGFC and detailed in the gas supply agreements, is included as Map 3.5 
and Map 3.6 shows the detailed reconnaissance map of the pipeline. 
 

The design of the pipeline shall be as per ANSI B 31.8: Gas Transmission & Distribution 
Systems. The class rating shall be as per ANSI class 600 and the welding of the pipeline shall 
be as per API Standard 1104. In addition, the following conditions will apply: 
 

• The pipeline will be installed below ground with a minimum of 1.0 m cover; 
 

• Watercourses shall be crossed by open-cut method or horizontal directional drilling 
method, depending on the actual site/watercourse condition; 

 

• The pipeline shall be cathodically protected and the design of the cathodic protection 
system shall be on the basis of soil resistivity measured in the field. The minimum 
corrosive allowance shall be 3 mm; and 

 

• The steel pipeline will be manufactured as per API Specification SL. The grade of the 
pipe shell shall be API ALX60, PSL-2 LSAW, and the coating of the pipe shall 
be3LPE and factory coated. 

 

As per the gas supply agreements, responsibility for the supply of natural gas from the south 
pad of the Bibiyana gas field to the Project Site lies with JGFC. This includes the excavation 
and operation of new gas wells (if required) to supply the SBIIPCL Power Plant. The 
requirement or otherwise for new gas wells will be determined by JGFC and no further 
information is available at this stage of the project. 
 

In addition to the pipeline, one Regulating Metering Station (RMS), also known as a Gas 
Receiving Station, will be installed in the southern section of the Project Site. This is the 